MONTERINGSANVISNING TIL

ABILICA KOMBI

ART. NR. 555 316




EXPLODED VIEW




PART LIST

NO. |[DESCRIPTION T
1 |Main Frame Tube 1
2  |Front Support Tube 1
3 |Height Adjustable Tube 1
4  |Front Stabilizer 1
5 |Rear Stabilizer 1
6 |End Cap 4
7 |Back Support Tube 1
8 |Backrest Pad Frame 1
9 |Backrest Pad 1
10 |Seat Pad 1
11 |Seat Pad Frame 1
12 |Round Knob 1
13 [Pop-Pin Knob 2
14 |Cushion 4
15 |Cushion Tube 2
16 |Plug 4
17 |Nylock Nut 2

NO. |DESCRPTION 'T
20 |Plug, 50x45 1
21 |Plug, 23x53 1
22 |Sliding frame 1
23 |Plug, 60x50 2
24 |Bolt, @3/8"*1" 1
25 |Rubber buffer 1
26 |Bolt, @3/8"59L 1
27 |Washer, @3/8"*19*1.5t 4
28 |Nylock Nut, @3/8" 4
29 |Bolt, @3/8™70L 1
30 |[Bolt, M8*70L 2
31 |Washer, @8 2
32 |Nut, M8 2
33 |Washer, M8*16*1.5t 8
34 |Bolt, M8*1" 8
35 |[Bolt, @1/2"80L 3
36 |Washer, @1/2"*26*2t 3




18

Plug, 25x50

19

Plug, 38x38

37

Nut




-

ol faa-

Sport Supply Int. AS

Posthoks 244, 3051 Mjgndalen, Norway

TIf.: (+47) 32 23 18 00/ Fax: (+47) 32 23 18 01
E-post: post@sportsupply.no
www.abilica.com

www.sportsupply.no

© Sport Supply Int. AS






